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 (1)1 0H46680ST0R 1 RADIATOR SUPPORT LH D3.4L G16 
 (1)2 0H94040ST0R 1 FAN GUARD SUPPORT 
 3 086133B 2 CLAMP HI TORQUE 1.25 - 2.125 
 4 0G1285D 2 CLAMP CNST TENSION 2.25-3.125 
 5 086133C 2 CLAMP HI TORQUE 1.75 - 2.625 
 6 0H8065 1 PIPE 3.4L G16 CAC IN 
 (1)7 0H46880ST0R 1 VENTURI 3.4L G16 A-GRP 
 8 G080712 1 BRKT COOLANT RECOVERY TANK 
 9 0H4694 1 HOSE 3.4L A-GROUP RAD TOP 
 10 G076749 1 TANK COOLANT RECOVERY 
 11 0F2776C 1 BRACKET, SIGNAL COND. 2 PLACE 
 12 0G6815A 1 ASSY CAC IN:LOW-RT OUT:UP-LT 
 (1)13 0J59000ST0R 1 FAN GUARD 3.4L SINGLE PIECE 
 14 0C3168 1 WASHER LOCK SPECIAL 5/16-M8 
 15 0F2608B 1 RAD 598 X 568 X 49,DIESEL ONLY 
 16 0H4696 1 HOSE 3.4L A-GROUP RAD BOTTOM 
 17 G022129 12 WASHER LOCK M8-5/16 
 18 G049814 6 SCREW HHC M10-1.5 X 25 C8.8 
 19 G022131 6 WASHER FLAT 3/8-M10 ZINC 
 20 G083512 4 SCREW HHTT M8-1.2 X 16 YC 
 21 G022145 13 WASHER FLAT 5/16-M8 ZINC 
 22 0H1827 1 PROBE COOLANT LEVEL 3/8-18NPTF 
 23 0C2454 18 SCREW HWHT M6-1 X 16 N WA Z/JS 
 (1)24 0H46690ST0R 1 RADIATOR SUPPORT RH D3.4L G16 
 25 G042907 6 SCREW HHC M8-1.25 X 16 C8.8 
 26 0H8066 1 PIPE 3.4L G16 CAC OUT 
 27 0A5259B 1 HOSE 2"ID X 4.0"LG 
 28 071296A 2 HOSE 2"ID X 3.0"LG 
 29 G052859 6 NUT TOP LOCK FL M10-1.50 
 30 G052250 1 TAPE FOAM 1X1 (108 “LG) 
 31 048031C 3 CLAMP HOSE BAND .50 
 32 G029032 1 HOSE 9/32 ID (35” LG) 
 33 0D8086A 1 HOSE STUB,COOLANT,2.25ID X 3"L 
 34 0G7895A 1 HARN RADIATOR GND 80" 
 35 077043H 1 CONDUIT FLEX .25"ID (80”LG) 
 36 ---- -- ------ 
 37 ---- -- ------ 
 38 0E4162 1 CAP RADIATOR 20 PSI 
 41 G050276 1 DECAL RADIATOR DRAIN 
 43 0G1285C 6 CLAMP CNST TENSION 1.75-2.625 
 44 G042909 6 SCREW HHC M8-1.25 X 30 C8.8 
 45 G029032 1 HOSE 9/32 ID (15” LG) 
 46 G085662 3 TIE WRAP UL 14.6 X .14 BLK (NO SHOWN) 
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC 

      PARTS (NO COLOR) : 
    •  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM. 
    •  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) 
       IN THE SYSTEM  FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).  
(2) FASTEN HOSE TO FAN GUARD USING TIE WRAP I/N 46 
 


